Portugués:
Atencédo — Siga a sequéncia de instru¢cdo de montagem que pode ver nas

fotos.

* Foto A, B e C: Remover todos os parafusos e porcas de origem que pode ver
nas fotos.

* Foto D: Aplicar o item N°6 (Casquilho Aluminio — x1).

e Fotos E, F e G: Aplicar Carenagem Lado Esquerdo com os itens N°1
(Parafuso — x1), N°4 (Anilha — x1), N°6 (Casquilho Aluminio — x1) e N°3
(Parafuso — x1).

e Foto H: Aplicar o item N°6 (Casquilho Aluminio — x1).

e Fotos | e J: Aplicar Carenagem Lado Direito com o item N°3 (Parafuso — x1).
e Foto K: Aplicar os itens N°4 (Anilha — x1) e N°5 (Porca Freada — x1) no item
N°1 (Parafuso — x1) anteriormente montado e aplicar o item N°2 (Parafuso —
x1) para unir as duas partes da protecdo (Parte Esquerda e Direita).

e Foto L: Ajustar os itens N°1 (Parafuso — x1) e N°5 (Porca Freada — x1)
anteriormente montados.

e Foto M: Apertar todos os parafusos.

Francais:
Attention - Suivez la séquence d'instructions d'assemblage comme vous

pouvez voir sur les photos.

* Photos A, B et C: Retirer toutes les vis et écrou d’origine comme vous
pouvez voir sur les photos.

* Photo D: Appliquer I'item N°6 (Douille Aluminium — x1).

* Photo E, F et G: Appliquer Protection Cété Gauche I'item N°1 (Vis — x1), N°4
(Rondelle — x1), N°6 (Douille Aluminium — x1) et N°3 (Vis — x1).

* Photo H: Appliquer I'item N°6 (Douille Aluminium — x1).

* Photos | et J: Appliquer Protection Coté Droit avec I'item N°3 (Vis — x1).

* Photo K: Appliquer les items N°4 (Rondelle — x1) et N°5 (Ecrou Freine — x1)
sur 'item N°1 (Vis — x1) précédent monte et apes appliquer I'item N°2 (Vis — x1)
rejoindre les deux parties de la protection (Coté Gauche et Droit).

* Photo L: Ajuster les items N°1 (Vis — x1) et N°5 (Ecrou Freine — x1)
précédent monte.

* Photo M: Serrer toutes les vis.

CROSSPRO

Managoment
./:é il PROTECTIOnN PaRfATS
1S0 90012015
TUVRheinland
P © siosrinie

CROSSPROD

ALUMINUM TRAIL CRASH BAR
Ref.: 2CP1250018

WWW.Crosspro.pt



ASSEMBLY SEQUENCE / INSTRUCAO DE MONTAGEM

L Y
s 5 - - e

ALUMINUM TRAIL CRASH BAR ‘ x4

CROSSPRO

6 Casquilho Aluminio / Aluminum Bushing ?20x@P11x15mm 4
5 Porca Freada / Nut Nylock M10 - DIN 985 1
4 Anilha / Washer M10 - DIN 125 2
3 Paraf. Sext. Ext. c. FA / Hex Screw With Washer False M8x35 - DIN 6921 2
2 Paraf. Cabega Cilindrica Sext. Int. / Socket Head Cap Screw |M6x16 - DIN 912 2
1 Paraf. Cabega Cilindrica Sext. Int. / Socket Head Cap Screw |M10x1,5x160 - DIN 912 1
ITEM N2:]COMPONENTE (COMPONENT): DESCRIGCAO (DESCRIPTION):]QUANT.:
ACESSORIOS (ACCESSORIES)
English:

Attention — Follow the assembly instruction sequence has you can see in the photos.

* Photos A, B and C: Remove all screws and nuts from origin has you can see in the photos.

* Photo D: Apply item N°6 (Aluminum Bushing — x1).

* Photos E, F and G: Apply Left Side Protection with items N°1 (Screw — x1), N°4 (Washer — x1), N°6
(Aluminum Bushing — x1) and N°3 (Screw — x1).

* Photo H: Apply item N°6 (Aluminum Bushing — x1).

* Photos | and J: Mount Right Side Protection with item N°3 (Screw — x1).

* Photo K: Apply items N°4 (Washer — x1) and N°5 (Nut Nylock — x1) in to item N°1 (Screw — x1)
previously mounted and after apply item N°2 (Screw — x1) to join the two parts of the protection (Left
and Right side).

* Photo L: Adjust items N°1 (Screw — x1) and N°5 (Nut Nylock — x1) previously mounted.

* Photo M: Tight all screws .

1D.022.02

DATE: 28/10/2021




	Diapositivo 1
	Diapositivo 2

